= Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pagina: mww WN@ www 1100 Mm_
29 1120 fax
05013304 1/4
DateDia:  04/06/2005
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia def cliente

Manufacturer's Works Order N° / Confirmacién de Venta

077978/01
JManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
FStandard or Specification / Normas o especificaciones.

Steel Grade / Grado de acero.
B/X42 PSL1
Quantity / Cantidad.

Ends / Extremos. NORMAIL BEVEL
BISELADO NORMAL

Nominal Weight / Peso Nominal

5.42 KG/M

3.65 LB/FT

API S5L/ASTM A106/ASME SA106/ASTM AS53
{Dimensions / Dimensiones.

60.30 X 3.90 MM

2 3/8 X 0.154 INCH

L

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

TENSILE TEST / ENSAYOS DE TENSION

155 Pcs/pz

Specimen condition Specimen dimensions Test Y.S. U.T.S. Y.S.
Condicion de la pt Di iones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
HeatN° | Sample N°| Ls Type Size Temp. |KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo Ori Tamaro de
mm lensayo Required/Requerido Required / Requerido Required % in 2inches -
TMin:  TMin: Min % =
. fTMax: TMax:
-_.z::“ LMin: Max Obt.
°C L Max: . —Csmxn %
37350 }482156|C/B Rec| L | 18.52 x 3.97 TA 37.97 48.45 0.78 35.80
37350 §482157|c/B Rec| L | 18.89 x 3.81 TA 38.49 49.05 0.78 37.80
[Ls: Location of the T on de la C/B: Body / Cuerpo RAU: Upset / Recalque Rec: Strip specimen / Rectangular
Ci: Round ber specimen / Cilindrica Ori: Orientation / Orlemtacion L: Longitudingl / Longitudinal T: Transverse / Transversal
TA: Room Temp (AL A EUL: Extension Under Load Method UTS: Uttimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudinat Min 1 Ninimo { itud LiMax: Longitudinal Maximuom / Mdximo Longitudinal
TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Méximo Transversa) Min: Minlmwim / Minimo
Thisiis to certify that the products here in were sampled, tested, and/or inspected in accondance with the specification referenced and meets the requirements in afl respects. This

isissued by a
‘Tenaris' is siamped. In case the owner of the original certificate would raleese & copy of it, :mscmmnoﬂamoo.g_o:!éo.’i!ng:.zi.iggs*ngEQi»gﬁ Any
This certiticate is not a declaration of origin nor may it be used as a declaration of origin.

Este documento certifica que los

System.and # is valid.with slectronic signature. O the ariginal centificatethe trade-mark green coloured
ion will be

ion andfor 1o the law.

itos aqui fueron yloi

de acuerdo con la X de iay s Este se emite un sistema y es vélido con firma
Tenaris (verde) estd impreso en la hoja. En caso de que el poseedor del certiticado entregue una fatocopia ao. mismo, deberd garantizar la conformidad con el ofiginal, y se hace responsable por cuaiquier uso ilegal o indebido. Cualquier alteracion yo talsificacion seré sujeta a la ley.
Este 83298 nO &s, Ni puede ser usado, como una declaracion de origen.

iginal et logotipo

DICA 777 04 0




= . Tubos de Acero de México, S.A.
= . m:m q-m Km 433.7 Carr. México-Veracruz
. Via Xatapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Péagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
05013304 4/4
Date/Dia: - 04/06/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer‘s Order / Cliente Orden - ltem N°

Customer’s Reference / Referencia del cliente [Manufacturer's Works Order N /7 Confirmacion de Venta
077978/01

Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. ’ Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Ibimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 155 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.

-EDICION DE LA NORMA : ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04Db.

TRATAMIENTO TERMICO TUBO {(C.N.D.) : DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 12.5%.
PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
TAMSA REF: 535539

TAMSA QUALITY DEPARMENT SIGNATURE
J/ALITY CERTIFICATION DEPT
\\\NAN CERTIFICACION DE CALIDAD
. MARTINEZ S.Eaﬁ
. . , i
Quality System Certified

N° 110950

A

This is to certify that the products ibed here in were sampled, tested, and/or insp: n with the i and meets the in all respects. This certificate is issued by a computerized system and i is valid with electronic signature. On the original certificate the trade-mark green coloured
Tenaris' is stamped. In case the owner of the ariginal certificate woukd release a copy of i, he must attest its conformity 1o.the original one, taking upon himselft the responsabiity for any uniawlul or not allowed use. Any alteration and/or falsification wilt be subjected to the law.

This certificate is not a deciaration of origin nor may i be used as a deciaration of onigin.

Este documento certifica que los itos aqui fueron
Tenaris (verde) estd impreso en la hoja. En caso de que e del

P yloi i de acuerdo con la Hficacion de ia y los L imi Este cerlifi se emite i un gisterna. y es vdlido con firma electrénica. En el certiticado original el logotipo
gue una pia del mismo, deberd garantizar fa conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracidn /o falsificacion serd sujeta a la ley.

Este certificado no es, ni puede ser usado, como una declaraciin de origen. _ DICA 77704 0
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= Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

Number/Nimero

CERTIFICADO DE PRUEBAS EN FABRICA
. 05013304

Page / Pagina:

2/4

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia: - 04/06/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - #tem N° Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

077978/01

IManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API 5L/ASTM A106/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

[pimensions / Dimensiones.
60.30 X 3.90 MM
2 3/8 X 0.154 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 7/ 21.30 FT

Quantity / Cantidad. 155 Pcs/pz

Nominal Weight / Peso Nominal
5.42 KG/M
3.65 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Superficial Hardness / Dureza superficial. |
| Extemal/ Extema
Heat N° Sample Unit Unidad: BHN
Colada N° § Muestra N° Ls [Req. Min: Req. Max:
Result /Resultado
37350 482156 |JC/B| 131
37350 (482157 Q\W— 128
is: 1 of the I dela C/B: Body / Cuerpo RMJ: Upset / Recalque Req: Required / Requerido _
Min; Minimum / Minimo Max: Maximum / Méximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N* Sample N° Bend Test
EB. Myestra N° Ensayo de Cyrvado
37350 J482156 |GOOD/BUENO
37350 §482157 JGOOD/BUENO
This is to certify that the products here in were sampled, tested, and/or i in with the and meets the

Tenaris' i3 stamped. In case the owner of the original certificate would ralease & copy of it; he must attest its conformity 1o the.original one, taking upon himseift the responsability for any unlawful or not allowed use. Any

in all respects. This centificate is issued by a computerized system anxi N is valid with electronic signature. On the original certificate the trade-mark green coloured
tothe law. 4

and/or wikbe
This certificate is not a declaration of origin nor may it be used as a declaration of origin.
Este documento certifica que los #os aqui fueron yo i de acverdo cor la . i6n de iay o8 Este se emite un sistemni
Tenaris (verde) estd impreso en la hoja. En caso de que el del certit una

g

Este certificatio no es, ni puede ser usado, como una declaracién de origen.

pia det mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier ateracion yio falsificacion seréd sujeta a la ley.

y es valido con firma elactrénica. En el certificado originat el logotipo

— DICA 77704 0

0



. =m . ) ) . Tubos de Acero de México, S.A.
m : m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
05013304 3/4
Date/Dia:  04/06/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufaclurer’s Works Order N° / Confirmacion de Venta
077978/01

JManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS . . VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNITZADO

Standard or Specification / Normas o especificaciones. ’ Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PbsL1 BISELADO NORMAIL
Joimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 155 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
C ion, % / Composicion % .

X100 X 1000 X 10000

Reat _.z Max]
Colada
Sample N° [P M

108 a3 5 2 2 14 30 2 45 25 4 2 1 2 16 1 35
106 23 5 3 1.8] 16 27 1 37 25 3 1 1 3 17 1 40
105 23 5 3 1.4] 15 26 1 37 26 4 1 1 3 18 1 40

P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

" FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UMA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE X
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO. .

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIOMAL: SATISFACTORIO. ’

NO REPARADO POR SOLDADURA. .

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

This is to certify that the products i here in were i sampled, tested, andfor i in with the ificati and meets the il in all respects. This certificate is issued by a computerized system and it is valid with efectronic signature. On the original certificate the trade-mark green coloured
"Tenaris' is stamped. in case the owner of the original certificate wouid release a copy of it, he must attest its conformity to the original ane, taking upon himsetft the responsabiiity for any unlawful or not allowed use. Any alteration and/or falsification will be subjected to the law.

This certificate is not a declaration of origin nor may it be used as a deciaration of origin,

Este documenta certifica que los itos aqui f yioi . de acuerdo con la icacion de ia y sati we L i Este i se emite i un sistema y es valido con firma electrénica.  En ef certiticado original el logotipo
Tenaris (werde) estd impreso en la hoja. En caso de que el del certiti gue una ia del mismo, deberd garantizar la conformidad con el original, y se hace responsabie por cualquier uso ilegal o indebide. Cuakjuier akeracion y/o falsificacién serd sujeta a la ley.

Este certiticado no es, ni puede ser usado, cOMO una declaracion de origen. _ DICA 777 04 0f




